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CERTI
'1' 	

ACATE NO : 	*E201312-11316-002815 5010713 	 ER 	IFICATES 	Al 
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. All t-  'á 	 SéAll SeAH Steel Corp. 	' 7' 	
• 

COMMODITY 	 F.W STEEL PIDE 	 P~ IMIIbWO S 
Ali 1--  1 	 ( 215  ) Al I 	° 1 	X  I I 	CJ■ - 	 t- 	AI- 
S ' EC IF CA ION 	: 	I 5 	B 'SL1 	 HEAD OFFICE', SEAH TOWER, 45 YANGHWA-RO, MAPO-GU, SEOUL, KOREA 	SHI" R 	 S AH STEEL 	."1". ION 

POHANG PLANT: 14-1, JANGHEUNG-DONG, NAM-GU, POHANG 

NO. 
HEAT NO. 

(BATCH NO.) 

'e- 
TYPE I-. 

ORDER SIZE 

1 	1 QUANTITY di 	.3/ 

REMARK T
PCS 

11 11 °I 
TOTAL LENGTH 

íMl(FT/T) 
WEIGHT *1 

, 
1  
„ 
í 

, 
3  

4 ' 

SB83174 
(SINY281290) 

SB86414 
(SINY281300) 

SB87775 
(SINY281320) 

SB89557 
(SINY2B3020) 

BBE 

BBE 

BBE 

BRE 

	

18 " 	X 0.375 " 	X 40.000 FT 

	

18 " 	X 0.375 " 	X 40.000 FT 

	

18 " 	X 0.375 " 	X 40.000 FT 

	

18 " 	X 0.500 " 	X 40.000 FT 

17 

36 

73 

61 

680.000 FT 

1,440.000 FT 

2,920.000 FT 

2,440.000 FT 

- 21.794 

46.152 

93.586 

103.529 

_ 	______ 

11_, 
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ZINC COATING 
TEST CHEMICAL COMPOSITION(%) TENSILE TEST 

(Gage Length : 50mm) 

IMPACT 
TEST 
(r) go HEAT 

TREAT 
MENT 5 Sec • 

CG  tz.1 	
E-.  

WEIGHT OF 
ZINC COAT 

-ING 
C.S 

O
 

4x.2 

C Si Mn P S Cu Ni Cr Mo V Nb Ti CEQ 

C
d 

TENSILE 
STRENGTH 

psi  

YIELD 
STRENGTH 

psi  

E.L 

% 

ENE- 
RGY 

oul- 

ARFA 
psi 2 3 2 2 2 2 3 3 3 SN 

*4 *5 *6 *7 *8 *9 *10 *11 
711.1 
SPEC 

30 MAX 

MIN 

26 120 30 30 50 50 50 15 

60200 35500 
1 

2 

3 

4 

SB83174 
(SINY281290) 

SB86414 
(SINY281300) 

SB87775 
(SINY281320) 

SB89557 
(SINY283020) 
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74830 

75560 

71060 
76000 

74400 
78170 

70920 
73820 

49890 

46840 

49890 

49020 

34 

33 

33 

37 

G 

G 

G 
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C1.1  

*1 - *11: 
Refer To 
Others 

(-1
=

 L
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d
 Cr ) 

*1-BBE:Black Beveled End(30• ) 	*G:GODD 	*Tr:Trace 	 * THIS CERTIFICATE IS 
*2-U:Weld Seam Ultrasonic Test 
*6-H:Heat(Ladle) Analysis, P:Product Analysis .7-2:X100, 8:X1000 	 ISSUED ACCORDING TO EN 10204 3.1 

*9-T:Base Metal Transverse, W:Weld Part Transverse *10-E.L:Elongation .11-S.N:Seam Normalizing 	 (ISO 10474 3.1.B) 

Surveyor : 
, 	

-W'' ci __ t 	' A} °11 	11 	SL 	• 
WE HEREBY CERTIFY THAT THE MATERIALHEREIN HAS BEEN MAI 

• 

'AND 
ABOVE SPECIFICATION AND THE RESULTS OF ALL TEST ARE ACCEPTABLE.) 

A 	. 	. .?". . A 	A -11 Al 	° .-71: ( 	2 3 1 ± . ) • @ - * < 5 	"e r 	1  . ' S PAIVI '1 '1 "Ilg1"-'" 	_ 44'1 

..., 
TESiED IN ACCORDANCE WITH 

+"91111' TI'll . " 	 • 

Manager of Q.M Dept. 	 ►•40y 

1::::1'  Ar j . 	
411141 
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• 2 / 	7 	 MILL ' S QUALITY 	

DATE OF ISSUE 	: 	2013.12.29 

-.a.t. 	 CERTIF I CATES 	11 q .1 t 
CERTIFICATE NO.: 	PE201312-0316-002815(5010713) 	 LiC No. (P/0 No.) : 	LC-103102(S0/1101070634) 

NO' 
4 	I 	1 	 . .51.  

COMMODITY 	: H.F.W STEEL PIPE 	 SeAH 	SeAH Steel Corp .orp. 	
CUSTOMER

7} 
	: DUFERCO SA 

4 I.- 	zi 	 ( 215  ) All 	° I.  Xil 	ti. 	 -1. 4 
SPECIFICATION 	: 	API 5L B(PSL1) 	 HEAD OFFICE; SEAN TOWER, 45 YANGHWA-RO, MAPO-GU, SEOUL, KOREA 	SHIPPER 	 : 	SEAN STEEL CORPORATION 

POHANG PLANT: 14-1, JANGHEUNG-DONG, NAM-GU, POHANG 

NO. 

HEAT NO. 

(BATCH NO.) 
TYPE 1- 	.1 

ORDER SIZE 

11 QUANTITY 81 	JI 

REMARK -I- CS 
P 

41 
TOTALLENG 

 °1 
 TH 

ílI(FT/T) 
WEIGHT *1 

5 

6  

7  

8 

SB89555 
(SINY283030) 

SF36920 
(SINY283040) 

SB81332 
(SINY283050) 

SF33312 
(SINY283060) 

BBE 

BBE 

BBE 

BBE 

	

18 " 	X 0.500 " 	X 40.000 FT 

	

18 " 	X 0.500 	X 40.000 FT 

	

18 " 	X 0.500 	X 40.000 FT 

	

18 " 	X 0.500 	X 40 000 FT 

• 

33 

16 

10 

7 

1,320.000 FT 

640.000 FT 

400.000 FT 

280.000 FT 

56.008 

16.972 

11.880 

27.155 
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,. 9 	 il 	II 	1 
- ."....^......._.. • 
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ZINC COATING 
TEST 

CHEMICAL COMPOSITION(%) TENSILE TEST 
(Gage Length : 50mm) 

IMPACT 
TEST 
(r ) 

I 	
1

{2 
1
g
 	

 

HEAT 
TREAT 
MENT 

5 se. C
r) 	

.-1 

WEIGHT OF 
ZINC COAT 

-ING 
C.S 

11 

C
IC

T
1
C

/
.-.C

..5  

C Si Mn S Cu Ni Cr Mo V Nb Ti CEQ 

I
 0

,-.  

TENSILE 
STRENGTH 

Psi  

YIELD 
STRENGTH 

Psi 

E.L 

% 

a
 

. - 

SHEAK 
AREA 

psi 2 3 2 2 2 2 3 3 3 SN 
• *6 *7 *8  *9 .10 *11 

71t 

SPEC 

30 MAX 

MIN 

26 120 30 30 50 50 50 15 

60200 35500 
5 

6 

7 

8 

SB89555 
(SINY283030) 

SF36920 
(SINY283040) 

SB81332 
(SINY283050) 

SF33312 

(SINY283060) 
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1190 
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74400 
76290 

71210 
74400 

71060 
76720 

69610 
72370 

46550 

49890 

49020 

45830 

36 

35 

37 

36 

G 

G 

Z
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*1 - *11: 
Refer To 
Others 

=
 C

T2 

.1-BBE:Black Beveled End(30 .  ) 	*G:GOOD 	*Tr:Trace 
*2-U:Weld Seam Ultrasonic Test 	 :,. 	i,-,:r, abll 	',:-.;:,.~ 	5iálj114 	:iiii;,-.'..4a-fi 	5,n1Wt 	:._,,i,a1 .. 	...: 	 * TRIS CERTIFICATE 	IS 
.6-H:Heat(Ladle) Analysis, P:Product Analysis *7-2:X100, 3:X1000 ' ,,0 	b 45,11 	I1W1 	Y.siq911 	SqüdiVA .A:sliAlqi 	;!1:h, 	 ISSUED ACCORDING TO EN 10204 3.1 
.9-T:Base Metal Transverse, W:Weld Part Transverse .10-E.L:Elongation *11 -S.N:Seam Normalizing -- 	I.41 , 	'-':,::-IT'l 	--71::'''.: - 	- 	 - 	(ISO 10474 3.1.B) 11 

Surveyor . •t- A11 -g- 	tt -111 	i71.1 -'1 .1 V 	J ,',14 	11151- %-er-a- 	"áll-ir-i- . 
(WE HEREBY CERTIFY THAT THE MATERIAL HEREIN HAS BEEN MAIÉ AND TESTED IN ACCORDANCE WITH 
ABOYE SPECIFICATION AND THE RESULTS OF ALL TEST ARE ACCEPTABLE.) 

• rtglli 	Al ' 1 	'" 14114-41 V11-11" "1 . i, 	A 	. 	as 	A u- A 	as( 	E5)31 liE° 9-1 	 lEr 	. 	 . 11fi -I'Vl 231" " 	' 

Manager of Q.M Dept. 	 ,,1,, ► 	o/  
"4:1••• .  Ar , 7-  . ZafiLl
r  

mpsh''e 



PAGE 	 . 	3 / 	7 	 MILL'S QUALITY 	DATE  D 	ce ISSUE 	: 	2013.12.29 

1-1A-111.t. 	 CERT I F I CATES 	,11 q Al t i. 
CERTIFICATE NO.: 	PE201312 -0316 -002815(5010713) 	 L/C No. (P/0 No.) : 	LC -103102(SO/1101070634) 

Al 1 1 	 SéAH . '   SeAH  Steel C Corp.orp. 
COMMODITY 	: 	H.F.W STEEL PIPE 	 . 	 ts)____ 1- :jJFEZCO SA 

W-  1 	 ("r)All°I.Xil 
7 t• 

	

O 	 í . 	-11. 	4 

SPECIFICATION 	: 	API 5L B(PSL1) 	 HEAD.OFFICE; SEAH TOWER, 45 YANGHWA -RO, MAPO-GU, SEOUL, KOREA ' SHIPPER . 	: . SEAN STEEL CORPORATION 

POHANG PLANT; 14-1, JANGHEUNG-DONG, NAM-GU, POHANG 

NO. 

HEAT N0. NO. 

(BATCH NO.) 
TYPE 1- 	Al 

ORDER SIZE 

rir 	nl QUANTITY al 	51 

REMARK PC TOTAL  LENGTH 
1(FT/T) 

WEIGHT *1 

10  

1 1 1,  

12 1' 

5-1488 
(SINZ021040) 

4-9023 
(SINZ021050) 

SB87777 
(SINZ021060) 

SB87784 
(Sihz021070) 

BBE 

BBE 

BBE 

BRE 

	

16 " 	X 0.375 " 	X 40.000 FT 

	

16 " 	X 0.375 	X 40.000 FT " 

	

16 " 	X 0.375 " 	X 40.000 FT 

	

16 " 	X 0.375 " 	X 40.000 FT 

38 

17 

67 

37 

1,520.000 FT 

680.000 FT 

2,680.000 FT 

1,480.000 FT 

43.183 

19.319 

76.139 

42.047 

r 	
`-___ • 	 • 

	

 -,...1 	i 

	

1 	, I 
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(BATCH NO.) 
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ZINC COATING 
TEST 

CHEMICAL COMPOSITION(%) TENSILE TEST 
(Gage Length : 50mm) 

IMPACT 
TEST 
(t) HARD- 

NESS 
TEST 

HEAT 
TREAT 
mur 5 Sec . 

tU
L

T.3V
3

=
.-11-.  

WEIGHT OF 
ZINC COAT 

-ING 
1,1 

C.S 

o
 Cr.3

 r
.

C.5 

C Si Mn P S Cu Ni Cr Mo V Nb Ti CEQ 

(2d  

N TES LE 
STRENGTH 

I 

psi 

YIELD 
STRENGTH 

Psi  

E.L 

% 

ENE- 
RGY 

Joule 

SHE AR 
AREA 

% 

psi 3 2 2 2 2 3 3 3 SN 

*4 *5 *6 , 	*7 *8 *9 *10 *11 
71 

SPEC 

30 MAX 

MIN 

26 120 30 30 50 50 50 15 

60200 35500 
9 

10 

11 

12 

5-1488 
(SINZ021040) 

4-9023 
(SINZ021050) 

SB87777 
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69030 
71930 

71500 

74400 

75270 
77590 

47420 

46700 
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*1 - *11: 
Refer To 
Others 

0
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a
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U
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*1 -BBE:Black Beveled End(30' ) 	*G:GOOD 	*Tr:Trace ... ^ ' . .. 	 .-. ••.: 	 .. . 	 * THIS CERTIFICATE IS 
. 	.,. 	• 	•.. *2 -11:Weld 	Seam Ultrasonic Test 	 -,9 	:t.. , t,-, t;..1.1. 	:1.,.s..1thi 	17:11.0. k...1 	971.11:;-7-4,1•41 	Sin jit imi 	. ;i:411,.;a:iiii 	:1i; 151'i. ii , 2 	:3; h 11' 

*6 -H:Heat(Ladle) Analysis, 	P:Product Analysis *7-2:X100, 	3:X1000 '1' ;-",/i 111 	"';*''Atl . 	:'.'i ,I01 .11 	'''sY1, 11 	li,libilksii 	'i!!¡.iiii. ,11.Usb 	11 1 111 1:. 	.1,-..'. - - 	ISSUED ACCORDING TO EN 	10204 3.1 

*9-T:Base Metal Transverse, W:Weld Part Transverse *10 -E.L:Elongation'*11 -S.N:Seam - Normalizing 	H. 	It..Yli-1 	........ 	, 	-';', 	 (ISO 10474 3.1.B) 

Surveyor 	: - • Al- - 	C ffzion ?át- Ale YA <IA1-1 Itzlz}1-8--&- 	111-1-1_,___4 
(WE HEREBY CERTIFY THAT THE MATERIAL HEREIN HAS BEEN MADÉ AND "InIKU IN ACCORDANCE WITH 
ABOVE SPECIFICATION AND THE RESULTS OF ALL TEST ARE ACCEPTABLE.) 

•t <IA1-  19_, 	A-11 1 7l 	ffl'zi -1-5 9-1 111 -R- Al °JPI ffit-  z11§-1/1 '14 7} 11 'V 	11111 , 
1.11A}I'lAl M. '-•../11 A1-1-- Al -?1-Z--(T '9 231-?:-)- -«-°1 9-1 -1-  `1-6t'd + 1*Hut. 

Manager of Q.M Dept. 

AC .....T. \Ziayi,..... 
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il-tfiAinq21 	 CERTIFICATES 	11 q ,-t  A 
CERTIFICATE NO.: 	PE201312 -0316-002815(5010713) 	 L/C No. (P/0 No.) : 	LC -103102(SO/1101070634) 

Sé-AH SeAH Steel Corp.1 11   
COMMODITY 	: 	H.F,W STEEL PIPE 	 CUSTOMER

71 	
: 	PUFERCO SA 

All 1-  -w- .1 	 ( 2F- )A11 ° I XII zy 

	

y 	 11-  4 
SPECIFICATION 	: 	API 5L B(PSL1) 	 HEAD OFFICE; SEAN lOWER, 45 YANGHWA -RO, MAPO-GU, SEOUL, KOREA 	SHIPPER 	 : 	SEAN STEEL CORPORATION 

POHANG PLANT; 14 - 1, JANGHEUNG-DONG, NAM-GU, POHANG 

NO. 

HEAT NO. 

(BATCH NO.) 

.e. 
TYPE 1-  

ORDER SIZE 

el QUANTITY u) 	_TI_ 

REMARK 
PCS 

4 	di 
TOTAL LENGTH 

11(FT/T) 
WEIGHT .1 

la 13 

14 

1., 
 

16  

SB90650 
(SINZ023100) 

SQ16289 
(SINZ023110) 

SB79626 
(SINZ023120) 

SQ16291 
(SINZ023130) 

BBE 

BBE 

BBE 

BBE 

	

16 " 	X 0.500 " 	X 40.000 FT 

	

16 " 	X 0.500 	X 40.000 FT 

	

16 " 	X 0.500 	X 40.000 FT 

	

16 " 	X 0.500 	X 40.000 FI' 

11 

19 

19 

19 

440.000 FT 

760.000 FT 

760.000 FT 

760.000 FT 

16.535 

28.561 

28.561 

28.561 

_ 	_. 	_ .... ____ 
1 	

,v 

. 	
1 

1... ,, 	 .................-......------...i 
.„••• •••• ••■ • /Y...J... 	 .• ••••• 	 • 

NO. 

HEAT NO 

(BATCH NO.) 

HYDROSTATIC 
TEST 
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(/)  =
 0

 (...)  

t_)0
2

10
..C

C
W

O
V

),- •
0

Z
I 

Z
 G11 F.“ -.  cn>

I I 
O

d
 Cr-1 	

-1
 

0:1
 Z

 	
I
 

COI
 C

d
  

cr) 
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•

Z c.7 Cd 
 

•

••,•C E- E
-  cLI  Z

 

cd
 	

a
l  •  

ZINC COATING 
TEST CHEMICAL COMPOSITION(%) TENSILE TEST 

(Gage Length : 50mm) 

IMPACT 
TEST 
(C) 

r HEAT 
TREAT 
MENT 

5 Sec. C
ra

 =
 -1

  E
.  

WEIGHT OF 
ZINC COAT 

-ING 
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Joule 
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ÁREA 

1, 

psi 2 3 2 2 2 2 3 3 3 SN 
*4 *5 *6 *7 *8 *9 *10 *11 

71 
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*1 - *11: 
Refer To 
Others 

O
E

-
=

C
r.
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*1-BBE:Black Beveled End(30' ) 	*G:GOOD 	*Tr:Trace 
*TRIS CERTIFICATE IS *2-U:Weld Seam Ultrasonic Test 

*6-H:Heat(Ladle) Analysis, P:Product Analysis *7-2:X100, 3:X1000 	 ISSUED ACCORDING TO EN 10204 3.1 

*9-T:Base Metal Transverse. W:Weld Part Transverse *10-E.L:Elongation *11-S.N:Seaa flormalizing 	 (ISO 10474 3.1.B) 

Surveyor 	: • A11-1.- -1C W- 1011 72 ,1 Alt 51 	1 ,kl-oll 11- 141-8-1- VS1-11-11-. 
(WE HEREBY CERTIFY THAT THE MATERIAL HEREIN HAS BEEN MADE AND TESTED IN ACCORDANCE WITH 
ABOVE SPECIFICATION AND THE RESULTS OF ALL TEST ARE ACCEPTABLE.) 

• .1 1?,}.1.g.-pil 1?in ff1-15.91A-s-Al cd-l_PlIffit.-- 4.1.-1 	-471,..1112 	19_1. A el A-1 	41.101ZzAl 	l-t-Al 	4-)1_.(itvig 231.?---).@. "W °1 9-It Vri-'1 cr' 9,bsri-lu-1-. 

Manager of Q.M Dept. 	 ,, ,45,A40,/ 
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PAGE 	 : 	5 / 	7 	 ^MILI,' S 	QUALITY 	DATE OF ISSUE 	: 	2Q13.12.29 

-1"AM iti 	 CERTIFI CATES 	,i) q Al t 1. 
CERTIFICATE NO.: 	PE201312-0316 -002815(5010713) 	 L/C No. (P/0 No,) : 	LC-103102(S0/1101070634) N.,  
Al -1- 1 	 SeA114 	SeAH Steel Corp. 	1? .2_ 7I- 	. 
COMMODITY 	: 	H.F.W STEEL PIPE 	 CUSTOMER 	: 	DUFERCO SA 

AII -g-  -- 1 	 ( 21E ) All 	O  E 	Xil 	401. 	 .- 	1- 	; 
SPECIFICATION 	: 	API 5L B(PSL1) 	 HEAD OFFICE: SEAN TOSER, 45 YANGHWA-RO, MAPO-GU, SEOUL, KOREA 	 : 	SEAH STEEL CORPORATION -21.1EFER 

POHANG PLANT; 14-1, JANGHEUNG-DONG, NAM -GU, POHANG 

NO. 

HEAT NO. 

(BATCH NO.) 

--1-  
TYPE -T- 	C- 	Al 	dr' 

ORDER SIZE 

rr 	el QUANTITY 11 	M. 

REMARK -1- 
PCS 

4 	°1 
TOTAL LENGTH 

1- 11(FT/T) 
WEIGHT 

*1 

, 17 

18 

19 

20  

SB89289 
(SINZ023140) 

5-1161 
(SINZ023150) 

SQ19599 
(SINZ032160) 

SQ22032 
(SINZ041140) 

BBE 

BBE 

BBE 

16 " 	X 0.500 	X 40.000 FT 

16 " 	X 0.500 	X 40.000 FT 

14 • 	X 0.250 	X 40.000 FT 

14 " 	 X 0.500 	X 40.000 FT 

18 

14 

36 

4 

720.000 FT 

560.000 FT 

1,440.000 FT 

160.000 FT 

27.058 

21.045 

24.005 

5.237 

_ _  ___ 

....... 
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HEAT NO 

(BATCH NO.) 

HYDROSTATIC 
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ZINC COATING 
TEST CHEMICAL COMPOSITION(%) TENSILE TEST 

(Gage Length : 50mm) TEST
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Joule 

SHEAE 
AREA 

psi 2 2 2 2 3 3 3 SN 

*4 *5 . *7 *8 *9 *10 *11 /Hl 
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30 MAX 

MIN 

26 120 30 30 50 50 50 15 

60200  35500 
17 

18 

19 

20 

SB89289 
(SINZ023140) 

5-1161 

(SINZ023150) 

SQ19599 
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*1 - .11: 
Refer To 
Others 

. =
Cz1 Cd 

.1-BBE:Black Beveled End(30' ) 	*G:GOOD 	*Tr:Trace 
* THIS CERTIFICATE IS .2-U:Weld Seam Ultrasonic Test 

*6-H:Heat(Ladle) Analysis, P:Product Analysis *7-2:X100, 3:X1000 	 ISSUED ACCORDING TO EN 10204 3.1 
*9-T:Base Metal Transverse, W:Weld Part Transverse *10-E.L:Elongation *11-S.N:SeamNormalizing 	 (ISO 10474 3.1.B)  

Su rveyor 	: • .1 4 -g- 	t .121 °fi 	- Al ti VAl- cil Vi . 24 131-1*4- 1 1 11-1 4 . 
(WE HEREBY CERTIFY THAT THE MATERIAL HEREIN HAS BEEN MADE AND TESTED IN ACCORDANCE WITH 
ABOYE SPECIFICATION AND THE RESULTS OF ALL TEST ARE ACCEPTABLE.) 

•# fjAlgIVI / I r 1 	fl'il."ElgrÁ)31 "Iltr-111 --&4411 V119171111 1.'- 11111  ' A 1- 	A 	. ,ZzA 	A -1,1 	-9 Zz( 	2E--.) 	° 	. 	w 	 . 

Manager of Q.M Dept. 	 0,54101 Yr 	..., 
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. PA6E 	 6 / 	7 	 M I LL ' S QUALITY t  
DATE OF JSSUE 	: 	2013.12.29 , 

Aitil. 	 CER'TIF I CNIES 	4 .ay .1 II.t. 
CERTIFICATE NO.: 	PE201312 -0316 -002815(5010713) 	 . L/C No. (P/0 No.) : 	LC-103102(S0/1101070634) ...., 

SeAll SeAH Steel Corp . A 7Y  
COMMODITY 	: 	H.F.W STEEL PIPE 	 CUSTOMER 	: 	DUFERCO SA 

All 1 ff 24 	 ( -1- ) Ali 	° I. 	MI 	
7_,J• 
U 	 . 	/ 7} • 

SPECIFICATION 	: 	API 5L B(PSL1) 	 HEAD OFFICE; SEAH TOWER, 45 YANGHWA -RO, MAPO-GU, SEOUL, KOREA 	SHIPPER 	 : 	SEAH STEEL CORPORATION 

POHANG PLANT; 14-1, JANGHEUNG-DONG, NAM -GU, POHANG 

NO. 

HEAT NO. 

(BATCH NO.) 
TYPE 1- 	Al 

ORDER SIZE 

1 	91 QUANTITY di 	.32 

REMARK -1 	' PCS 1 	a 01 
TOTAL LENGTH 

l'q(FT/T) 
WEIGHT *1 

, 21  

22 

23 23  

24 2' 

SB89289 
(SINZ041150) 

SQ22030 
(SINZ041160) 

SF36919 
(SINZ163040) 

SF36920 
(S1NZ163050) 

BBE 

BBE 

BBE 

BBE 

	

14 " 	X 0.500 	X 40.000 FT 

	

14 " 	X 0.500 	X 40.000 FT 

	

16 " 	X 0.500 	X 40.000 FT 

	

16 " 	X 0.500 	X 40.000 FT 

113 
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4,520.000 FT 

640.000 FT 

2,080.000 FT 

280.000 FT 

147.940 

20.947
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10.522 

_ r -----.:-- 	 . 

I( .1  ., -0  ,- -. 
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ZINC COATING 
TEST 

CHEMICAL COMPOSITION(S) TENSILE TEST 
(Gage Length : 50) mm 

IMPACT 
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TREAT 
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C
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C Si Mn P S Cu Ni Cr Mo V Nb Ti CEQ TENSILE 
STRENGTH 

Psi 

YIELD 
STRENGTH 

psi 

E.L 

S 

ENE- 
RGY 

Joule 

SHEAR 
ARFA 

psi 2 2 2 2 3 3 3 SN 
*4 *5 . *7 *8  *9 *10 *11 

7111 

SPEC 

30 MAX 

MIN 

26 120 30 30 50 50 50 15 

60200  35500 
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22 

23 

24 

SB89289 
(SINZ041150) 

SQ22030 
(SINZ041160) 

SF36919 
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*1 ~ *11: 
Refer To 
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C
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*1 -BBE:Black Beveled End(30 •  ) 	 .G:GOOD 	*Tr:Trace 	
* THIS CERTIFICATE IS 

*2 -U:Weld Semi Ultrasonic Test 
*6 -H:Heat(Ladle) Analysis, P:Product Analysis *7-2:X100, 3:X1000 	 ISSUED ACCORDING TO EN 10204 3.1 

*9 -T:Base Metal Transverse, W:Weld Part Transverse *10-E.L:Elongation *11-S.N:Seam Normalizing 	 (ISO 10474 3.1.B) 

Surveyor : • -I- A114-& 	t -11°11 7áfá J'IV 1 	1 ,11-°11 V1- 14%14--Q- e r-g ti- 	4. 
(WE HEREBY CERTIFY THAT THE MATERIAL HEREIN HAS BEENIADE AND

q 
 TESTED IN ACCORDANCE WITH 

ABOVE SPECIFICATION AND THE RESULTS CF ALL TEST ARE ACCEPTABLE.) 

•# PA I19 	91  1 	fi  t.1 5.9141rAl  55) 	 a-711 441 $17} 	"I.  A il 	A 	. 	asA 	A .F.:A 	35( 	23151 	0  ° 	A 	111- 	. 
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PAGE 	7 / 	7 	 MILL ' S QUALITY 	
DATE OF ISSUE 	: 2013 12.29 

i''gAiti.t. 	 CERTI F I CATES 	X11 ,L1 Ai t .1. 
CERTIFICATE NO.: 	PE201312-0316 -002815(5010713) 	 L/C No. (P/0 No.) : 	LC-103102(S0/1101070634) 

All -1.  1 	 SéAll 	SeAH Steel Corp. 	II. 71 	: 

COMMODITY 	: 	H.F.W STEEL PIPE 	 CUSTOMER : 'PUFERCO SA 	 • 

Al -I ffl-   1 	 ( ?'r ) Ali 	° I 	Xii 	tr 	í- 	lb 
	

7}  
SPECIFICATION 	: 	API 5L B(PSL1) 	 HEAD OFFICE; SEMI TOWER, 45 YANGHWA -RO, MAPO-GU, SEOUL, KOREA 	SHIPPER 	 : 	SEAH STEEL CORPORATION 

POHANG PLANT; 14-1, JANGHEUNG-DONG, NAM-GU, POHANG 

NO. 

HEAT NO. 

(BATCH NO.) 

.1.TypY .1 	i 

ORDER SIZE 

i 	vl QUANTITY til 	m 
REMARK t. 

PCS 
il- 	°I 

TOTAL LENGTH 
°-1(FT/T) 
WEIGHT *1 

2° 25 

26 

SF37859 
(SINZ231020) 

Q2 
(SISNZ231050) 

BBE 

BBE 

	

" 	 " 

	

14 	 X 0.375 	X 40.000 FT 

	

14 1 	X 0.375 " 	X 40.000 FT 

157 

4 

6,280.000 FT 

160.000 FT 

155.618 

3.965 • k 	. 	(..) 	-E} 	-‘1 

NO. 

HEAT NO 

(BATCH NO.) 

HYDROSTATIC 
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ZINC CC1TING CHEMICAL COMPOSITION(%) TENSILE TEST 
(Gage Length : 50mm) 

IMPACT 
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MENT. 5 sec. WEIGHT OF 
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STRENGTH 

Psi 
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STRENGTH 

Psi  

E.L 
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ENE- 
RGY 

Joule 

SHEAW 
AREA 

psi 2 2 2 2 2 3 3 SN 

*4 . . *7 *8 .8 »10 *11 
le 
SPEC 

30 MAX 

MIN 

26 120 30 30 50 50 50 15 

60200  35500 
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(S1NZ231020) 
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(SINZ231050) 
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*1 - *11: 
Refer To 
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*1-BBE:B1ack Beveled End(30' ) 	*G:GOOD 	*Tr:Trace 
* THIS CERTIFICATE IS 

*2-U:Weld Seam Ultrasonic Test 
*6-H:Heat(Ladle) Analysis, P:Product Analysis *7-2:X100, 3:X1000 	 ISSUED ACCORDING TO EN 10204 3.1 

*9-T:Base Metal Transverse, W:Weld Part Transverse *10 -E.L:Elongation *11 -S.N:Seam Normalizing 	 (ISO 10474 3.1.8) 

Surveyor :  •-1- AII -g- 	tt ffl°11 71)1} AA 5i ‹ix1- °11 '11- 1 8}11-4. IL91-1-14. •
(WE HEREBY CERTIFY THAT THE MATERIAL HEREIN HAS BEEN MADE AND TESTED IN ACCORDANCE WITH 
ABOVE SPECIFICATION AND THE RESULTS OF ALL TEST ARE ACCEPTABLE.)  

A t 	A 	. ,..7.,-_A 	A 	 -A 	° _i( 	231±) 	°.° _ 	b'''' 	. 	_ vr 	. •tf3Alillil 	il . fi..:- 1áljl-1 lin-a-4  4--11.49171; 	1 	91". -11 

Manager of Q.M Dept. 	 I\MA/0,1 
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